Parts Diagram / Diagrama de piezas / Schéma des pieces

Rougyol 7=
ourrmnmel

D
5 PRRGAR © ®

D

43

{LC@ PN @




Parts List / Lista de piezas / Liste des pieces

Ro

DN ¢
oOourrmnmek

No.

QTY / CANT. / QTE

Description / Descripcién / Description

Image / Imagen / Image

GP5J3DB014B

Bottom shelf
Estante inferior
Etagere inferieure

07-QPG-08-DD3

LP cylinder screw
Perno de fjacién de la bombona
Vis de bouteille de gaz

GP5J3FTGLFO1

Left front leg
Pata delantera izquierda
Jambe avant gauche

GP5J3FTGLBO1

Left back leg
Pata trasera izquierda
Jambe arriére gauche

05-JSL-34

Leg base
Pata base
Base de pied

GP5J3TGJQPLO1

Leg brace (L)
Placa de sujecion de las patas (1)
Renfort de jambe (G)

GP5J3FTGRFO1

Right front leg
Pata delantera derecha
Jambe avant droite

GP5J3FTGRBO1

Right back leg
Pata trasera derecha
Jambe arriére droite

GP5J3TGJQPRO1

Leg brace (R)
Placa de sujecion de las patas (D)
Renfort de jambe (D)

10

06-XZL-1-24

Wheel axle
Eje de las ruedas
Axe de roue

11

05-SLL-27-BK

Whee
Rueda
Roue

12

GP5J3HL014B

Cart beam
Barra del carro
Poutre de chariot

13

GP5J3LTZCLO1H

Main body support beam (L)
Barra de soporte del cuerpo principal (1)
Poutre de support du corps principal (G)

14

GPS5J3LTZCRO1H

Main body support beam (R)
Barra de soporte del cuerpo principal (D)
Poutre de support du corps principal (D)

15

GP5J3XQB014B

Front panel (bottom)
Panel frontal (inferior)
Panneau avant (bas)

16

GP5J3SQB014B

Front panel (top)
Panel frontal (superior)
Panneau avant (haut)

17

GP5J3GL014B

Front basket
Cesta frontal
Panier avant

44




Parts List / Lista de piezas / Liste des pieces

Rogyol 7= °
ourrmmelk

No.

QTY / CANT. / QTE

Description / Descripcion / Description

Image / Imagen / Image

18

GPJ2CTH

Side shelf
I§andeja lateral
Etagére latérale

19

GP5J3CTZSJL01

Side shelf decoraion board (L)
Panel de corativo de la bandeja lateral (1)
Panneau décoration de la étagere latérale (G)

20

GP5J3CTZSJRO1

Side shelf decoraion board (R)
Panel de corativo de la bandeja lateral (D)
Panneau décoration de la étagére latérale (D)

21

GP5J3QPDGO1

LP cylinder barrier bar
Barra de seguridad para la bombona de gas
Barre de barriére de bouteille de gaz

22

Main body
Cuerpo principal
Corps principal

23

05-JSL-72

Leg base
Pata base
Base de pied

24

05-JSL-74

Foot pad
Almohadillas de goma
Bourrelet de pieds

25

04-GBS-2-04-248
-DH

Handle
Asa
Poignée

26

06-YBL-37-PT2

Grease cup
Depdsito de recogida de grasa
Bac a graisse

27

01-JYF-1-0635-US

Regulator
Regulador
Régulateur

28

GPP205H4B-HS

Cooking griddle
Plancha superior
Plaque de cuisson

| (e [le=d 1880

45




Hardware List / Lista de hardware / Liste du matériel Boyuar+=ry

No. # Image / Imagen / Image| No. # Image / Imagen / Image
Split pin
A M5x55 —— ® x18 F Pasador partido C=S x1
Goupille fendue
B M5x10 Yo 3 G M4x15 N ® 8
c M4x6 Yo x2 H M6x15 ~; ® =
@ Washer
D M5 =7 x10 | Arandela . x2
@ Rondelle
Pad c
E Arandela (@) x2
Tampon
TOOLS REQUIRED / HERRAMIENTAS REQUERIDAS / OUTILS REQUIS
Phillips screwdriver Wrench
Destornillador phillips Llave @
Tournevis phillips Clé 4D

Before beginning assembly, make sure all parts are present. If any parts are missing or damaged, do not

attempt to assemble the products. Contact customer service for replacement parts via telephone or email.

 Tools needed: Phillips screwdriver and wrench (not included)

» Approximate assembly time: 40-50 minutes

* Note: 1. The right and left sides of the griddle are designed as if you are facing the front of the griddle.
2. Model shown for illustration purpose only, specific please in kind prevail.

Antes de comenzar el montaje, asegurese de que todas las piezas estén presentes. Si falta alguna pieza
o0 esté dafada, no intente ensamblar los productos. Péngase en contacto con el servicio de atencion al
cliente para obtener piezas de repuesto por teléfono o correo electrénico.
* Herramienta necesaria: Destornillador phillips y llave (no incluido)
» Tiempo aproximado de ensamblaje: 40-50 minutos
* Nota: 1. Los lados derecho e izquierdo de la plancha estan disefiados como si estuvieras frente a la parte
delantera de la plancha.
2. El modelo que se muestra es solo para fines ilustrativos, prevalecen los especificos en especie.

Avant de commencer l'assemblage, assurez-vous que toutes les pieces sont présentes. Si des pieces sont
manquantes ou endommageées, n'essayez pas d'assembler les produits. Contactez le service de clientéle
pour les pieces de rechange par téléphone ou par e-mail.
 Outils nécessaires: Tournevis phillips et clé (non inclus)
e Temps nécessaire pour I'assemblage: 40-50 minutes
* Remarque: 1. Les c6tés droit et gauche du plaque de cuisson sont concus comme si vous faisiez face a
l'avant du plaque de cuisson.
2. Le modele est présenté a des fins d'illustration uniquement, spécifiques en nature prévalent.

46




Assembly / Montaje / Assemblage Royy=1>~==

the LP cylinder screw.
« Utilice los tornillos preinstalados del
tornillo del cilindro GLP.
« Utilisez les vis pré-installées de la
bonbonne de gaz LP.

Bl “eo |x2

47



Assembly / Montaje / Assemblage

x2
= | x1

x8

* Projecting side facing inwards.
* Lado saliente hacia el interior.
* Projeter le coté orienté vers l'intérieur.

48

x7

Rowgyol 7= °
ourrmmelk




Assembly / Montaje / Assemblage

Yo

49

Rogyol == °
ourrnel




Assembly / Montaje / Assemblage

Yo

x2

50

N ®

x8

Rogyol == °
ourrnel




Assembly / Montaje / Assemblage

Rowuyol 7= *

oOourtnek

LP CYLINDER LEAK TEST / PRUEBA DE
ESTANQUEIDAD / TEST D'ETANCHEITE

* Not included
* No incluido
* Non inclus

51

» Consider to manually light the burner with
a lit match as shown if failing to light with
piezo ignition.

« Si no consigue encender llama con el
encendedor piezoeléctrico, puede probar
de encender el quemador manualmente
con una cerilla.

» Envisagez d'allumer manuellement le

brdleur avec une allumette comme indiqué

si l'allumage piézo ne fonctionne pas.




Thank You
For Ghoosing Us.

Any Problem!
We Can Help!

Customer
Service

1-800-618-6798

service@royalgourmetusa.com



